
#1 USA
MANUFACTURED

MARINE EQUIPMENT

CustomerService@Sternmaster.net

1-800-305-8117

www.SternmasterMarine.com

Facebook.com/SternmasterMarineTools

ME-106
Product Manual

CustomerService@Sternmaster.net
411 N Centennial St
Zeeland, MI 49464

SternmasterMarine.com
1-800-305-8117

Three Motor Display Stand
Follow us on Facebook!
Facebook.com/SternmasterMarineTools

Tag us on Instagram!
@sternmastermarinetools



ME-106 Three Motor Display Stand

# (Qty) Part Name
1 (1) Transom
2 (2) Leg
3 (2) Stabilizer
4 (4) 3/8” x 3“ Bolt

 # (Qty) Part Name   

 5 (4) 3/8” x 2“ Bolt  
 6 (4) 3/8” Washer   
 7 (8) 3/8“ Locknuts 
 8 (2) Pamphlet Holder  

Assembly Instructions

3/8” x 2”  Bolts and Lock Nuts

-Attach the legs to each end of the 
transom

3/8” x 3”  Bolts, Washers, Locknuts

-Attach the stabilizers to the legs
-The longer end should be to the side
which the motors will hang on

Pamphlet Holders

-On each leg will be a rivet which is
used to hang the pamphlet holders

�

��

���

��

��

��

ME-106   3 MOTOR DISPLAY STAND 

Visit our website at www.SternMasterMarineTools.com or call us at 1-800-305-8117 

��

PART # PART NAME QTY. 
1 TRANSOM 1 
2 LEG 2 
3 STABILIZER 2 
4 3/8"-16 X 3" HEX HEAD BOLT 4 
5 3/8"-16 X 2" HEX HEAD BOLT 4 
6 3/8” WASHER 4 
7 3/8” LOCK NUT 8 
8 PAMPHLET HOLDERS 2 

��

Assembly Instructions 
7KH�OHJV�DUH�PRXQWHG�WR�HDFK�HQG�RI�WKH�WUDQVRP�SRUWLRQ�RI�WKH�VWDQG��XVLQJ��”�EROWV�DQG�ORFN�QXWV��

:KHQ�WKH�OHJV�DUH�WLJKWHQHG��WKH�VWDELOL]HUV�ZLOO�EH�DWWDFKHG�WR�WKH�OHJV��ZLWK�WKH�ORQJHU�HQG�RQ�WKH�VLGH�
ZKLFK�WKH�PRWRUV�DUH�WR�EH�KXQJ��XVLQJ�WKH��”�EROWV�DQG�ORFN�QXWV���7KH�IDVWHQHUV�DQG�WKH�RXWERDUG�
PRXQWLQJ�FODPSV�QHHG�RQO\�EH�WLJKWHQHG�XQWLO�VQXJ��GRQ¶W�RYHU�WLJKWHQ��2Q�HDFK�OHJ�WKHUH�LV�D�ULYHW�

ZKLFK�LV�XVHG�WR�KDQJ�WKH�SDPSKOHW�KROGHUV���

��

��

�

��

���

��

��

��

ME-106   3 MOTOR DISPLAY STAND 

Visit our website at www.SternMasterMarineTools.com or call us at 1-800-305-8117 

��

PART # PART NAME QTY. 
1 TRANSOM 1 
2 LEG 2 
3 STABILIZER 2 
4 3/8"-16 X 3" HEX HEAD BOLT 4 
5 3/8"-16 X 2" HEX HEAD BOLT 4 
6 3/8” WASHER 4 
7 3/8” LOCK NUT 8 
8 PAMPHLET HOLDERS 2 

��

Assembly Instructions 
7KH�OHJV�DUH�PRXQWHG�WR�HDFK�HQG�RI�WKH�WUDQVRP�SRUWLRQ�RI�WKH�VWDQG��XVLQJ��”�EROWV�DQG�ORFN�QXWV��

:KHQ�WKH�OHJV�DUH�WLJKWHQHG��WKH�VWDELOL]HUV�ZLOO�EH�DWWDFKHG�WR�WKH�OHJV��ZLWK�WKH�ORQJHU�HQG�RQ�WKH�VLGH�
ZKLFK�WKH�PRWRUV�DUH�WR�EH�KXQJ��XVLQJ�WKH��”�EROWV�DQG�ORFN�QXWV���7KH�IDVWHQHUV�DQG�WKH�RXWERDUG�
PRXQWLQJ�FODPSV�QHHG�RQO\�EH�WLJKWHQHG�XQWLO�VQXJ��GRQ¶W�RYHU�WLJKWHQ��2Q�HDFK�OHJ�WKHUH�LV�D�ULYHW�

ZKLFK�LV�XVHG�WR�KDQJ�WKH�SDPSKOHW�KROGHUV���

��

��

�

��

���

��

��

��

ME-106   3 MOTOR DISPLAY STAND 

Visit our website at www.SternMasterMarineTools.com or call us at 1-800-305-8117 

��

PART # PART NAME QTY. 
1 TRANSOM 1 
2 LEG 2 
3 STABILIZER 2 
4 3/8"-16 X 3" HEX HEAD BOLT 4 
5 3/8"-16 X 2" HEX HEAD BOLT 4 
6 3/8” WASHER 4 
7 3/8” LOCK NUT 8 
8 PAMPHLET HOLDERS 2 

��

Assembly Instructions 
7KH�OHJV�DUH�PRXQWHG�WR�HDFK�HQG�RI�WKH�WUDQVRP�SRUWLRQ�RI�WKH�VWDQG��XVLQJ��”�EROWV�DQG�ORFN�QXWV��

:KHQ�WKH�OHJV�DUH�WLJKWHQHG��WKH�VWDELOL]HUV�ZLOO�EH�DWWDFKHG�WR�WKH�OHJV��ZLWK�WKH�ORQJHU�HQG�RQ�WKH�VLGH�
ZKLFK�WKH�PRWRUV�DUH�WR�EH�KXQJ��XVLQJ�WKH��”�EROWV�DQG�ORFN�QXWV���7KH�IDVWHQHUV�DQG�WKH�RXWERDUG�
PRXQWLQJ�FODPSV�QHHG�RQO\�EH�WLJKWHQHG�XQWLO�VQXJ��GRQ¶W�RYHU�WLJKWHQ��2Q�HDFK�OHJ�WKHUH�LV�D�ULYHW�

ZKLFK�LV�XVHG�WR�KDQJ�WKH�SDPSKOHW�KROGHUV���

��

��

�

��

���

��

��

��

ME-106   3 MOTOR DISPLAY STAND 

Visit our website at www.SternMasterMarineTools.com or call us at 1-800-305-8117 

��

PART # PART NAME QTY. 
1 TRANSOM 1 
2 LEG 2 
3 STABILIZER 2 
4 3/8"-16 X 3" HEX HEAD BOLT 4 
5 3/8"-16 X 2" HEX HEAD BOLT 4 
6 3/8” WASHER 4 
7 3/8” LOCK NUT 8 
8 PAMPHLET HOLDERS 2 

��

Assembly Instructions 
7KH�OHJV�DUH�PRXQWHG�WR�HDFK�HQG�RI�WKH�WUDQVRP�SRUWLRQ�RI�WKH�VWDQG��XVLQJ��”�EROWV�DQG�ORFN�QXWV��

:KHQ�WKH�OHJV�DUH�WLJKWHQHG��WKH�VWDELOL]HUV�ZLOO�EH�DWWDFKHG�WR�WKH�OHJV��ZLWK�WKH�ORQJHU�HQG�RQ�WKH�VLGH�
ZKLFK�WKH�PRWRUV�DUH�WR�EH�KXQJ��XVLQJ�WKH��”�EROWV�DQG�ORFN�QXWV���7KH�IDVWHQHUV�DQG�WKH�RXWERDUG�
PRXQWLQJ�FODPSV�QHHG�RQO\�EH�WLJKWHQHG�XQWLO�VQXJ��GRQ¶W�RYHU�WLJKWHQ��2Q�HDFK�OHJ�WKHUH�LV�D�ULYHW�

ZKLFK�LV�XVHG�WR�KDQJ�WKH�SDPSKOHW�KROGHUV���

��

��


